COMMSCOPE Installation Instructions

Mounting Kits For Wide Panel Antennas P
BSAMNT Series: Mounting systems for cylindrical pipe ANDREW.
installations (60-115mm pipe diameter) for heavy duty applications

Bulletin 639834 » Revision A « December 2014 - Page 1 of 2 ~ CommScope Infrastructure Academy offers installation training.

POWERED BY

ITEM NO. DESCRIPTION QTY U/M
1 PIPECLAMP BRACKET, NO FLANGE 1 EA
2 PIPECLAMP BRACKET, SHORT FLANGES 1 EA
3 NOTCHED BRACKET 1 EA
4 BRACKET 1 EA
S SCR,HH,HEX,M8X25,SST,PASS 4 EA
6 WSHR,LK,SPLT,M8,STL, GALV 4 EA
/ TWO HOLE PLATE, 8mm X 1.25 PITCH 2 EA
3 NUT,HEX,M10,STL,GALV 3 EA
9 WSHR,LK,SPLT,M10,STL, GALV 4 EA
10 SCR,HCS, HEX,M10X40,STL,GALV 4 EA
11 NUT,HEX.M12,STL,GALV 4 EA
12 WSHR,FLT,M12,13X28X2.5,STL,GALV 2 EA
13 WSHR,LK,SPLT,M12,STL,GALV 2 EA
14 BOLT,CARRIAGE M12 X 200,3TL,GALV 2 EA

Part Lists

M8 bolt \@

 Bracket edges parallel to each other.
(fully collapsed position)

Pre-assembly of Downtilt Brackets

MAXIMUM TORQUE M10 bolt M10 bolt
M8 15N.m (11ft.lbs)
M10 37N.m (271t.lbs)
M12 58N.m (43ft.lbs)

— CRITICAL: For inifial installation
to pipe, downtilt brackets must
be configured in pre-assembly
position (fully collapsed).

ATTENTION: Insert M12 bolts and M12
flat washers into bracket with tabs
prior to attaching bracket to antenna.

Middle Mount Installation



BSAMNT Mounhng Kif Bulletin 639834  Revision A » December 2014 Page 2 of 2

(Confinued from page 1)

M10 pivot bolt M10 pivot bolt
(loosen only) (loosen only)

T~ M8 pivot bolt
center location
(loosen only)

M10 pivot bolt
(loosen only)

e Loosen pivot bolts . (do
not remove)

e Remove adjuster bolts.

e Adjust antenna angle. (BSAMNT_])—\QQ

(use inclinometer)

e Reinstall adjuster bolts.
Middle Bracket First

e Retfighten all bolts. A
\\

‘ use inclinometer to
(BSAMNT-M)— ]

adjust antenna angle

Rl

.

M8 adjuster bolt
perimeter location
(remove to adjust filf)

(BSAMNT-1 )\

DETAIL A MAXIMUM TORQUE

M8 | 15N.m (11ft.lbs)
MI10 | 37N.m (27ft.Ibs)
M12 | 58N.m (43ft.Ibs)

M10 pivot bolt
(loosen only)

Adjusting Antenna Tilt

SAFETY NOTICE

The installation, maintenance, or removal of an antenna
requires qualified, experienced personnel. CommScope
installation instructions are written for such installation
personnel. Antenna systems should be inspected once a
year by qualified personnel to verify proper installation,
maintenance, and condition of equipment.

CommScope disclaims any liability or responsibility for the
results of improper or unsafe installation practices.

Do not install near power lines. Do not install on a wet or windy Wear shoes with rubber soles and
. . Power lines, telephone lines, day or when lightning or thunder  heels. Wear protective clothing
It IS recommended ThOT Trqnsm” power be turned off and guy wires look the same. is in the area. Do not use metal including a long-sleeved shirt and
when the field installation is performed. Follow all Assume any wire or line can ladder. rubber gloves.

electrocute you.

applicable safety precautions as shown on this page.

CommsScope Customer Service 24 hours

1100 CommScope Place SE P.O. Box 339, Hickory, NC 28603-0339 North America: +1-800-255-1479 (toll free)

(828) 324-2200 (800) 982-1708 Any country: +1-779-435-6500
www.commscope.com/andrew email: acicustomersupportcenter@commscope.com

Notice: CommScope disclaims any liability or responsibility for the results of improper or unsafe installation, inspection, maintenance, or removal practices.

Aviso: CommScope no acepta ninguna obligacion ni responsabilidad como resultado de prdcticas incorrectas o peligrosas de instalacion, inspeccion, mantenimiento o retiro.

Avis : CommScope décline toute responsabilité pour les conséquences de procédures d'installation, d'inspection, d'entretien ou de retrait incorrectes ou dangereuses.

Hinweis: CommScope lehnt jede Haftung oder Verantwortung fUr Schdden ab, die aufgrund unsachgemaBer Installation, Uberpriofung, Wartung oder Demontage auftreten.

Atencdo: A CommScope abdica do direito de toda responsabilidade pelos resultados de praticas inadequadas e sem seguranca de instalacdo, inspecdo, manutencdo ou remocdo.
Avvertenza: CommScope declina eventuadli regonsobilﬁd derivanti dell’esecuzione dié%rocedure di installazione, ispezione, manutenzione e smontaggio improprie 0 poco sicure.

A E: CommScope ARHBANTFFARIRFTLENEE, RE., £ENIFHEEMSBENERTARANSNRE.
© 2014 CommScope Bulletin 639834



COMMSCOPE

FRRAREER

BSAMNT & 4] ﬁ%@&ﬁ ?
AR (B2 N60-115mm) 3

RBRC:

17T

Ll

INE 6309834 ¢ 15ITHR A e 2014 4F 12 H e £ 1 i It 2 I

,AH)hts\/E
i |

-

POWERED BY

T
Ji0

BN

B

AT

AT 222 S

AT 222 S

I SEt

IS

M8X25/S A ua e, ANEHEN

M8FHEL, P KN

P FLERZHRMBX 1. 25

MIOZNFUEERE, AR BN

MIOFHEY, P i X

M10X40/N figte, AHEEEDKEN

—_ | =
— o |[© [0 || |O1 | |[W Do | —

M127S M aEE, SR Er i

—_
DO

MI2 -3, 13X28X2. 5HEE 4 B i

—_
)

MI125 8K, HERERR AN

—_
W

M12X200L, ZEm A, PP Eriik

DO (DD (DO [ [ [ (00 (DO [i |l (= = = =

S e e

ANDREW.
TEEEZEEERZRIE

E REEE

TIUZ2 BE 1) b 22 2% 22

i N T
M8 15N.m (11ft.lbs)
MIO | 37N.m (27ft.Ibs)
MI2 | 58N.m (43ft.Ibs)

%Umﬂw,
T2 2R




BSAMNT Z 3<% AN 639834 XTI A ¢ 2014 fF 12 H ¢ F 2 T H 2 7
(1] )
RS+ MBHR iR
o BBRIEIIZR (BSAMNT-1) TE%%)
AR IR -
Je e RN SR
o EH BRI .

\\
(BSAMNT—M)—\@;
(BSAMNT-1 )x

ik P A 220 4 1R YT R 2 A

il SE

S

o i

# o : _

(R 5 W i) ﬁﬁﬂ? s
M8 15N.m (11ft.los

M%?Q%ﬁm% M10 37N.m (27ft.Ibs)
M12 58N.m (43ft.1bs)

LEHI
REM 208 P ol ffr B #0752 2200 T & [ S AR HOR N SRk AT
i%ﬁf)%ﬁZHbmﬁume>ﬁ:‘%ﬁh@%iﬂ@mﬁﬁﬁkﬁﬁvﬁ%
RERGNHGH N REERE K, PIE RS2 45
HURBL R4
FRA A Z 220 FERMEM R R, FEMA AT,

B, SR IRPE R WA . ML TR B 2N 1 Bl &

Elu

/

%

Ui = R 2 i A

EIY) 22 % i) B LRI . P A o LA R R
1) 22 2 456 it 2o, HLRA A 2 Sh AT, X B A és%anu% . T KA AR T A
SRS MBS T, &2 BT 747 .
CommScope A/ P

1100 CommScope Place SE P.O. Box 339, Hickory, NC 28603-0339
(828) 324-2200 (800) 982-1708
WWwWw.commscope.com/andrew

7EE.: CommScope

© 2014 CommScope Bulletin 639834

Jb3%: : +1-800-255-1479 (RS 3%)
: +1-779-435-6500

HitE R

L~ R oacus’romersuppor’rcen’rer@commscope.com

RAFPARN T A RIRFTLRENERER, R, EENFHRFERS BN ERTUEM LS HMZTE,



	Sheet1
	Sheet2
	Sheet3
	Sheet4

